entvm125 pgl TVM140-70363K / Engine pg 1

entvm125_pgl TYMI40-70363K / Engine pg 1 .

ILLUSTRATION SHOWS TYPICAL PARTS ONLY. ORDER BY PART NUMBER. PARTS NOT LISTED ARE SUPPLIED BY OEM.
o8

oy, VIEW T 012 T “’“\
P A : @

./ 1~
— 10
i 123\‘ .. e ?
m—-—-\‘@ )
1“/ o 1‘3/137/, -

I - 154
o ? B
>~ 9A
'S
L]

file://G:\Dokumente und Einstellungen\All Users\Anwendungsdaten\ProQuestMS\Par...

Page 1 of 4

14.07.2009



entvm125_pgl TVM140-70363K / Engine pg 1

Teileliste entvmi25_pg! TVM140-70363K / Engine pg 1

oy
m

lwiwit.N @iviaiw. e = HmM

ITEM # DESCRIPTION  QTY. REMARK

28277 iFiat washer ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
30669 Rod Governc;r """ - C
‘ ;31357 ’ Lever GOVernor e

gC!amp Governor Ieve;
“Screw, 8 32 x 5/16"

) Pm, Crankshaft gear
'Gear, Crankshaft

05)
iston & Pin A_s; v

ston &Pln Assy

_”1‘5A 333128
154 - 333133
15A ‘333143 :PISEDI"I & Pin Ass .
16 34854 '”ng Set (2-5/8") (Std )
16 34855 “Ring Set (.010 0S)
5)

* Gasket Cyllnder cover

Indl. 26,30,31,33,182 8283

E!ange Ass ¥

a9 797642 ‘Oll Drain Plug (Sq hd 1/4'
: 118)

30 127897 ou Seaf
31 (30668 Shaft. Mech. Governur

32 31707A Gnvernor Spacer Assy. (Incl. :
: 32)

:Washer, Flat (2 required_)'

33 305904
34 30591

35 :29193 ‘‘‘‘‘ Retaml‘r;gul.lmg B
36 HBUSBBA - Spoul Governor

37 31355 a Screen, il ﬂlter (Use as
requll'ed)

?Screw 8- 32 x 5/16" (Use as
requnred) i

650488 Screw, 1/4-20 x 1-1/4"

iGear Assy,, Governor

35

40 32783 {Intake Valve {Std.) (Incl, o
: 42)
40 132784 . Intake Valve (1/32" OS)
(Incl 44}

i H41 27878A

B 151)

Exhaust VaFve (1/32" OS)

a1 Ta78m0n”
~ (Incl. 151)

" e __
43 27881 i Valve Sprang

44 32581 Cap, Lowervalve sprmg ~~~~~~~~~~~ “
47 132589 Key, Flywheel )

file://G:\Dokumente und Einstellungen\All Users\Anwendungsdaten\ProQuestMS\Par...

Page 2 of 4

14.07.2009



entvm125_pgt TVM140-70363K / Engine pg 1

48 1650815
49 8116

50 289388
) 51 30938A

52 33636

-Washer, ﬁellevllle
“INut, Washer, 1/2-20
i* Gasket, Head hhhhhhh
Headv Cylinder (Incl ~54)

-Re5|stor Spark Plug -
RJ17LM

Reéiééar Spark Plug (RJ-
:17LM)

‘Cover Assy Cylmder head

52 S34251

53 30939A

reqwred)

fx Gasket, Breather cover -

Breather Body

Breather Element .

"‘I"Valve Cover 3 ™
“Tube Breather e
sCrew 10-24 x 1/2"

' 61 650128 -
62 25755 N
132632 _

70 650152 —
?1 27915
6 0378.

Control Assy Speed

”Spnng, Compressmn
'5crew 5-40 x 7/16"

Termlnal Ass y. (Use as .
‘required) .
79 30200 “screw, 1024 x9/16" |
§D 32223A e ORI
81 }2‘97473 '

' 7'5' 2610973

Blower Houslng

Screw, T-40, 5/15 24 X
21/32" : :

‘3_2_ 27930 o *Gasket, Exhaust
83 31574 _‘Muffler

Screw, 5/16 18x 3/4"
:Screw, 5/16 18 x 2-3/4"
AScrew 5/16 18 x2 1/

Use as re mred

B5 650696
85 6506974

Use as reqmred

86 32125 Cup, Starter
87 35009 Starter Screen
88 29?16 SCrEw 1/4 23 x 7,"16"

Fuel Tank (Im:l 90)

g9 32584
Fuel Cap

,‘ uel Lme (32") {Use as o
'reqmred)

Ground ere

Spark.PIug Cover

file://G:\Dokumente und Einstellungen\All Users\Anwendungsdaten\ProQuestMS\Par

54 650694A ‘Screw, 5/16-18 x 2" (Use a5 |
reqUIrEd) e Lanmvsisn L Arnen o e
54 36_506971\ Screw 5/16 18 x 2 1{2" ‘Use as required
54A 26073 ‘Washer _
S4A 650690 :Washer, Bellevllle (Use as
S . - requ“—Ed) ...... + ;.
54B :650691 Washer, Flat (USe as

123 610118 Cover, Spark plug {Use as
irequiredy

(Incl 121 & 122) Elec Str

Page 3 of 4

14.07.2009



entvm125 pgl TVM140-70363K / Engine pg 1 Page 4 of 4

1338 730127
154 34346
154A 550223
157 1631021

{A/C Assy.

o ‘Inl. 65,66,67,68A,69,70,13 4
‘Decal, Instruction i

i Decal, Name
{Inlet Needle, Seat & Clip
158 632253 Carburetor

1. 62) (Refer to
O N g - eak_d_qwn)
160 ;590420 {Rewind Starter _
164 :33234A i* Gasket Set (Incl. items
‘marked *)

Refer to Division 5, Section C, page 25 for breakdown

file://G:\Dokumente und Einstellungen\All Users\Anwendungsdaten\ProQuestMS\Par... 14.07.2009



